
13 Annex 

 13.3 Replacement parts list 
 

70/74 Block saw BS-750 

13.3 Replacement parts list 

 

 

 Replacement parts list Figure 25:

 

  



 
A

n
n
e
x
 

1
3
 

R
e
p

la
c
e
m

e
n

t 
p
a

rt
s
 l
is

t 
1

3
.3

 
 B
lo

c
k
 s

a
w

 B
S

-7
5
0
 

7
1
/7

4
 

 

 
R

e
p
la

c
e
m

e
n
t 
p
a
rt

s
 l
is

t 
F

ig
u
re

 2
6
:

  
 



1
3

 
A

n
n
e
x
 

 
1

3
.3

 
R

e
p

la
c
e
m

e
n

t 
p
a

rt
s
 l
is

t 
 7
2
/7

4
 

B
lo

c
k
 s

a
w

 B
S

-7
5
0
 

 

 
R

e
p
la

c
e
m

e
n
t 
p
a
rt

s
 l
is

t 
F

ig
u
re

 2
7
:

   
 



 
A

n
n
e
x
 

1
3
 

R
e
p

la
c
e
m

e
n

t 
p
a

rt
s
 l
is

t 
1

3
.3

 
 B
lo

c
k
 s

a
w

 B
S

-7
5
0
 

7
3
/7

4
 

 

 
R

e
p
la

c
e
m

e
n
t 
p
a
rt

s
 l
is

t 
F

ig
u
re

 2
8
:

   
 



13 Annex 

 13.3 Replacement parts list 
 

74/74 Block saw BS-750 

Item No. Name Item No. Name

3 Disc cover 45 Protractor

4 Motor holder 46 Rivet 4X8

5 Console 47 Screw

6 Handle 48 Screw

7 Tank 49 Screw

8 Disc cooling 50 Washer 8.4

9 Pump holder 51 Spring washer 8

10 Sliding plate 52 Screw M10 x 35

11 Splash guard 53 Washer 8.4

12 Table lock 54 Spring washer 8

13 Apron 55 Screw M8 x 20

14 Spanner 56 Screw

15 Spanner 57 Screw 

16 Limit stop 58 Washer

17 Limit stop 2 59 Spring Washer

18 Limit stop 3 60 Nut

19 Grease nipple 61 Washer 13

20 Hook 62 Washer 12

21 Guide bar 63 Nut M12 

22 Fixed wheel 64 Washer 5.3

23 Rotating wheel 65 Washer 

24 Drip tray 66 Screw M10x35

25 Pump 67 Sawing ring 

26 Bearing 68 Washer 6.4

27 Rubber limit 69 Nut

28 Adjustment strap 70 Screw

29 Adjustment screw 71 Locking nut M10 

30 Adjustment strap 72 Screw

31 Plastic nut 73 Washer 

32 Ball bearing 74 Screw M5 x 45 

33 Bearing 75 Screw M10 x 20

34 Heat-shrink tubing 76 Screw

35 Logo 77 Screw M16 x 45

36 Hose valve 78 Screw M6 x 12-WN

37 Gas pressure damper 79 Screw M10 x 16 

38 Handle 80 Spring washer 5

39 Reducing ring D60/40 81 Spring washer 8

40 Motor 82 Nut M8

41 Coolant tube 83 Screw

42 Arrow sticker 84 Switch

43 Sticker 85 Protection cover

44 Sticker 86 Hook  

 Replacement parts list Figure 29:

 

 


